

Propranolol

Newborn use only

2019

Alert	<p>For dosing on infantile haemangiomas – please refer to “Propranolol for Infantile Haemangioma” formulary.</p> <p>For infants with comorbidities that are likely to lead to hypoglycaemia (e.g. hyperinsulinism/preterm/low weight) – dose schedule needs to be cautious. Ensure infant has adequate enteral or parenteral nutrient intake.</p>
Indication	<p>Supraventricular and ventricular tachycardia Prevention of hypercyanotic episodes in unrepaired Tetralogy of Fallot Hypertrophic cardiomyopathy Systemic hypertension Thyrotoxicosis – treatment of sympathetic overactivity Pheochromocytoma (with an alpha-blocker) Retinopathy of prematurity (not recommended) Infantile haemangioma – Please refer to “Propranolol for Infantile Haemangioma” formulary.</p>
Action	<p>Beta-blockers competitively block beta-adrenoceptors in heart, peripheral vasculature, bronchi, pancreas, uterus, kidney, brain and liver. Beta-blockers reduce heart rate, blood pressure (BP) and cardiac contractility; also depress sinus node rate and slow conduction through the atrioventricular (AV) node and prolong atrial refractory periods.</p>
Drug Type	Beta-adrenergic blocker
Trade Name	Deralin, Inderal tablets, Hemangirol, Propranolol Auspman
Presentation	<p>Deralin, Inderal, tablet 10 mg, 40 mg Deralin tablet 160 mg Propranolol (Auspman) 2 mg/mL Oral Solution Hemangirol 3.75 mg/mL Oral Solution Propranolol suspension (formulas for multiple concentrations exist) compounded by Pharmacy Department</p>
Dosage / Interval	<p>Cardiac conditions and hypertension: Commence at 0.5–1 mg/kg/dose* 8 hourly and increase to 1–2 mg/kg/dose 8 hourly once dose tolerated. *For infants with comorbidities that are likely to lead to hypoglycaemia (e.g. hyperinsulinism/preterm/low weight) – commence at 0.5 mg/kg/dose 8 hourly and increase to 1–2 mg/kg/dose 8 hourly as tolerated.</p> <p>Thyrotoxicosis: 1–2 mg/kg/day in 2–3 divided doses to be titrated to heart rate and in consultation with endocrinologist/cardiologist.</p> <p>Pheochromocytoma: See evidence review.</p> <p>Retinopathy of prematurity: See evidence review.</p>
Maximum daily dose	Hypertrophic cardiomyopathy – doses as high as 5 mg/kg/dose 8 hourly may be used.
Route	Oral
Preparation/Dilution	
Administration	<p>If using suspension compounded by Pharmacy, shake well before measuring dose. To reduce the risk of hypoglycaemia, administer orally during or immediately after a feed.</p>
Monitoring	<p>Heart rate and blood pressure for 2 hours after initiation or dose increases. Bradycardia: newborns (<1 month old) <70 beats per minute; infants (1–12 months old) <80 beats per minute. Blood glucose levels in premature infants and during intercurrent illness, especially in the setting of restricted oral intake.</p>
Contraindications	<p>Shock (cardiogenic and hypovolaemic). Bradycardia (45–50 beats/minute), second or third-degree AV block, sick sinus syndrome (without pacemaker), severe hypotension or uncontrolled heart failure.</p>
Precautions	<p>Consider discontinuing propranolol during intercurrent illness, especially in the setting of restricted oral intake, to prevent hypoglycaemia. Hyperthyroidism — beta-blockers may mask clinical signs, e.g. tachycardia. Pheochromocytomas — beta-blockers may aggravate hypertension; an alpha-blocker should be given first.</p>

	<p>Beta-blockers may reduce the response to usual doses of adrenaline (epinephrine) for anaphylaxis.</p> <p>Myasthenia symptoms — may worsen.</p> <p>Beta-blockers may worsen first-degree AV block.</p> <p>Beta-blockers may impair peripheral circulation and exacerbate symptoms of peripheral arterial disease (PAD).</p> <p>Beta-blockers may mask important signs of acute hypoglycaemia (e.g. tachycardia, tremor). They may also increase the incidence and severity of hypoglycaemia but data are conflicting.</p> <p>Can precipitate bronchospasm.</p>
Drug Interactions	<p>β-Blockers and cholinomimetics cause bradycardia, AV blocks and hypotension via their synergistic negative chronotropic effect.</p> <p>β-Blockers and non-dihydropyridine calcium channel blockers (diltiazem, verapamil) cause bradycardia, asystole, sinus arrest due to their additive effect on the heart.</p> <p>β-Blockers and digoxin cause bradycardia and AV block via their additive effect.</p> <p>β-Blockers and dronedarone cause bradycardia as both drugs slow heart rate and dronedarone can inhibit CYP2D6 metabolism of some β-blockers.</p> <p>β-Blockers and antipsychotic phenothiazines cause hypotension as they have an additive effect.</p> <p>β-Blockers and propafenone cause profound hypotension and cardiac arrest as they have a similar effect on the heart, propafenone can inhibit metabolism of some β-blockers through inhibition of CYP2D6.</p> <p>Some β-blockers and some SSRIs (citalopram, escitalopram) cause bradycardia, AV blocks and hypotension can occur with fluoxetine and paroxetine which are potent inhibitors of CYP2D6 and thus slow metabolism of some β-blockers.</p> <p>Increased blood levels/toxicity: Inhibitors of CYP2D6 including amiodarone, cimetidine (but not ranitidine), delavudin, fluoxetine, paroxetine, quinidine and ritonavir; and inhibitors of CYP1A2 including imipramine, cimetidine, ciprofloxacin, fluvoxamine, isoniazid, ritonavir, theophylline, zileuton, zolmitriptan and rizatriptan.</p> <p>Decreased blood levels/decreased efficacy: Inducers of hepatic drug metabolism including rifampin, ethanol, phenytoin and phenobarbital.</p>
Adverse Reactions	<p>May cause transient worsening of heart failure symptoms (e.g. in too fast up-titration). The manifestations of β-blocker overdose include bradycardia, atrioventricular (AV) blockade, hypotension, left ventricular failure and cardiogenic shock.</p> <p>Common (>1%) adverse reactions include bradycardia, hypotension, orthostatic hypotension, transient worsening of heart failure (when treatment starts), nausea, diarrhoea, bronchospasm, dyspnoea, cold extremities, exacerbation of Raynaud's phenomenon, fatigue, dizziness, abnormal vision, alteration of glucose and lipid metabolism.</p>
Compatibility	
Incompatibility	
Stability	<p>Auspman Oral Solution: 2-year shelf life. Refer to expiry on bottle.</p> <p>Hemangioli Oral Solution: Use within 2 months of opening.</p> <p>Compounded suspension from Pharmacy Department: Shelf life usually 30 days. Refer to expiry on bottle.</p>
Storage	<p>Do not freeze. Protect from light.</p> <p>Auspman Oral Solution: Store below 30°C.</p> <p>Hemangioli Oral Solution: Store below 30°C. Do not freeze. Protect from light.</p> <p>Compounded suspension from Pharmacy Department: Refrigerate or store according to instructions on bottle.</p>
Special Comments	<p>Initiation of treatment is recommended after stabilisation of heart failure symptoms.</p> <p>Avoid too fast up-titration.</p>

Evidence summary	<p>Efficacy:</p> <p>Prevention and treatment of retinopathy of prematurity in preterm infants: A systematic review [4] found 3 RCTs (participants = 366), with all studies comparing oral propranolol with placebo or no treatment for prevention of ROP. Filippi et al 2013 [5] compared oral propranolol 1 to 2 mg/kg/day versus no treatment. Propranolol was administered until complete retinal vascularisation and for a maximum of 90 days. Korkmaz et al 2017 [6] compared propranolol 2 mg/kg/day or placebo from 31 weeks' PMA (duration not reported). Sanghvi et al 2017[7] compared oral propranolol 1 mg/kg/day or placebo (calcium carbonate 1 mg/kg/day) from 7 days of life and continued until complete retinal vascularisation or 37 weeks' PMA. No trials assessed beta-blockers in infants with established stage 2 or higher ROP with plus disease. Meta-analysis of 3 trials (n = 366) found oral beta-blockers reduced risk of requiring anti-VEGF agents (RR 0.32, 95% CI 0.12 to 0.86; I² = 0%; typical risk difference (RD) -0.06, 95% CI -0.10 to -0.01; I² = 75%; NNTB 18, 95% CI 14 to 84) and laser therapy (RR 0.54, 95% CI 0.32 to 0.89; typical RD -0.09, 95% CI -0.16 to -0.02; I² = 31%; NNTB 12, 95% CI 8 to 47). Meta-analysis of 2 trials (n = 161) found a reduction in progression to stage 3 ROP (typical RR 0.60, 95% CI 0.37 to 0.96; I² = 0%; typical RD -0.15, 95% CI -0.28 to -0.02; I² = 73%; NNTB 7, 95% CI 5 to 67). There was no significant effect of oral beta-blockers on progression to stage 2 ROP with plus disease or to stage 4 or 5 ROP. Although meta-analysis did not indicate a significant effect of beta-blockers on arterial hypotension or bradycardia, propranolol dosage in one study was reduced by 50% in infants of less than 26 weeks' gestational age due to severe hypotension, bradycardia, and apnoea in several participants. Analyses did not indicate significant effects of beta-blockers on complications of prematurity or mortality. None of the trials reported on long-term visual impairment. Conclusion: Limited evidence of low-to-moderate quality suggests that prophylactic administration of oral beta-blockers might reduce progression to stage 3 ROP and decrease the need for anti-VEGF agents or laser therapy. The clinical relevance of those findings is unclear as no data on long-term visual impairment were reported. Adverse events attributed to oral propranolol at a dose of 2 mg/kg/d raise concerns regarding systemic administration of this drug for prevention of ROP at the given dose. There is insufficient evidence to determine the efficacy and safety of beta-blockers for prevention of ROP. [LOE I GOR D]</p> <p>Heart failure: Two clinical trials have reported use of propranolol in infants with heart failure from congenital heart disease with left to right shunts [8, 9]. Buchhorn et al 2001 [9] compared propranolol 1 to 2 mg/kg/day + digoxin and diuretics (n = 10) versus digoxin and diuretics alone (n = 10) and reported propranolol improved the Ross heart failure score, lowered renin levels and lowered mean heart rates, whilst digoxin and diuretic treated infants had unchanged mean heart rate, less decrease of symptoms and a significant increase of renin levels. Ahuja et al 2013 [8] compared propranolol 1 to 2 mg/kg/day + diuretics and digoxin (n = 40) versus diuretics and digoxin (n = 40) in infants with ventricular septal defect and congestive heart failure. Fourteen (35%) patients in the conventional arm and 10 (25%) in the beta-blocker arm reached the primary endpoint (composite endpoint of death, hospitalisation and referral for surgery). Worsening of heart failure occurred more commonly in the conventional treatment arm compared to the propranolol arm (27.5 vs 5%; p = 0.015). Two patients in the conventional treatment arm and one patient in the propranolol arm died. No episodes of bradycardia or bronchospasm were reported with propranolol treatment. A systematic review [10] of beta-blockers for congestive heart failure included 7 studies (420 paediatric participants). Aetiologies of heart failure and beta-blocker varied between studies. Participants had a background of dilated cardiomyopathy in 3 trials, and congenital heart disease in 5 trials. Two trials (Ahuja 2013; Buchhorn 2001) investigated propranolol; Ghader 2009 studied metoprolol, and 4 trials carvedilol (Azeka 2002; Huang 2013; Ontoseno 2014). No difference in mortality and heart transplantation rates were reported between beta-blocker and control groups in 3 trials (Ahuja 2013; Azeka 2002; Shaddy 2007). An improvement in heart failure was reported in 4 trials (Ahuja 2013;</p>
-------------------------	--

Azeka 2002; Buchhorn 2001; Huang 2013); although an improvement could not be shown in a larger trial of carvedilol that included 161 children aged 3 months to 17 years (Shaddy 2007). No severe adverse events were reported the studies, apart from one episode of complete atrioventricular block. There was a small improvement in echocardiographic parameters LVEF and LVFS (Azeka 2002; Huang 2013; Shaddy 2007). **Conclusion:** There is not enough evidence to support or discourage the use of beta-blockers in children or to propose a paediatric dosing scheme. However, the existing data suggest that children with congestive heart failure might benefit from treatment with beta-blockers.[10] [LOE I GOR C]

Supraventricular tachycardia: A single RCT and 2 cohort studies have reported the effects of pharmacological treatment of SVT in infants and children. Sanatini et al 2012 [11] in a RCT of 61 infants <4 months with SVT (atrioventricular reciprocating tachycardia or atrioventricular nodal re-entrant tachycardia excluding Wolff-Parkinson-White) compared digoxin (loading dose 30 micrograms/kg/day, maintenance 10.5 micrograms/kg/day) versus propranolol 0.5 mg/kg as a single dose then 1.0 mg/kg/dose 8 hourly. SVT recurred in 19% of patients on digoxin and 31% of patients on propranolol (P = 0.25). No first recurrence occurred after 110 days of treatment. The 6-month recurrence-free status was 79% for patients on digoxin and 67% for patients on propranolol (P = 0.34), and there were no first recurrences in either group between 6 and 12 months. There were no deaths and no serious adverse events related to study medication. Hornik et al 2014 [12] in a retrospective cohort of infants with SVT from the Pediatrix Medical Group neonatal ICU database compared 342 infants exposed to digoxin versus 142 infants exposed to propranolol. The incidence rate of treatment failure was 6.7/1,000 infant-days of exposure to digoxin and 15.4/1,000 infant-days of exposure to propranolol. Treatment failure was higher on propranolol when compared with that on digoxin (adjusted hazard ratio, 1.97; 95%CI 1.05–3.71). Hypotension was more frequent during exposure to digoxin versus propranolol (39.4 vs 11.1/1,000 infant-days; p <0.001). There was no difference in frequency of other clinical adverse events. Bolin et al 2017 [13] reported a retrospective cohort of infants with SVT from the Pediatric Health Information System database admitted at ≤2 days of age with structurally normal hearts and treated with an antiarrhythmic medication. 2,657 neonates were identified with a median gestational age of 37 weeks (interquartile range 34 to 39). Digoxin and propranolol were most commonly prescribed; digoxin use steadily decreased to 23% of antiarrhythmic medication administrations over the study period, whereas propranolol increased to 77%. Multivariable comparisons revealed that the odds of mortality for neonates on propranolol were 0.32 times those on digoxin (95% CI 0.17 to 0.59; p <0.001). Propranolol for the neonate with SVT is associated with lower in-hospital mortality and hospital costs compared with digoxin. **Recommendation:** ANZCOR recommendation for pharmacological management of specific dysrhythmias in the paediatric advanced life support guideline recommend adenosine as the drug of choice for SVT. Amiodarone may be used to treat haemodynamically stable or unstable SVT. Alternative drugs are procainamide, digoxin, a beta blocker or a calcium channel blocker. Calcium channel blockers should not be used to treat SVT in infants and should be avoided or used cautiously in children because they may induce hypotension and cardiac depression.[14] EHRA-AEPC Pediatric Cardiac Arrhythmias Consensus suggested dose for oral prophylactic propranolol for SVT and VT in infants: Propranolol 1–3 mg/kg in 3 divided doses daily.[15] [LOE II GOR C]

Hypertension: There are no clinical trials of antihypertensive use in newborn infants. In a retrospective survey of antihypertensive use in infants ≤32 weeks and ≤1500 g birth weight discharged from one of 348 neonatal intensive care units managed by the Pediatrix Medical Group, hydralazine was the most commonly prescribed antihypertensive drug (1280/2504, 51%), followed by the angiotensin converting enzyme inhibitors captopril (734/2504, 29%) and enalapril (457/2504, 18%) (Table 3). Propranolol was the most commonly used adrenergic receptor blocker (380/2504, 15%) while amlodipine was the most commonly

used calcium channel blocker (193/2504, 8%). [16] In adults with hypertension, a systematic review found 13 RCTs that compared beta-blockers to placebo (4 RCTs, 23,613 participants), diuretics (5 RCTs, 18,241 participants), calcium-channel blockers (CCBs: 4 RCTs, 44,825 participants), and renin-angiotensin system (RAS) inhibitors (3 RCTs, 10,828 participants). The most common beta-blocker reported was atenolol. Initiating treatment of hypertension with beta-blockers leads to modest CVD reductions and little or no effects on mortality. These beta-blocker effects are inferior to those of other antihypertensive drugs.

Recommendation: In a review of treatment of hypertension in paediatric patients, beta-blockers are not considered first-line management. If used, dosage recommendations were: Propranolol: Initial: 1–2 mg/kg/day up to 80 mg/day; Maximum: 4 mg/kg/day up to 640 mg/day; given in 2 to 3 divided doses.[17] (LOE IV GOR B)

Safety: β -adrenoceptor blockers are considered to be quite safe in recommended doses mainly because of their large therapeutic indices. One of their indications is chronic heart failure with reduced ejection fraction. However, their introduction may cause transient worsening of heart failure symptoms (e.g. too fast up-titration) due to their negative inotropic action. The initiation of treatment is recommended after stabilisation of heart failure symptoms. An increased risk of toxicity can be also the result of interactions with other drugs (see drug interactions). The manifestations of β -blocker overdose include bradycardia, atrioventricular (AV) blockade, hypotension, left ventricular failure and cardiogenic shock.[18]

Reported adverse effects of oral propranolol include hypoglycaemia, bradycardia, hypotension, bronchospasm, sleep disturbance and gastrointestinal disorders. [1, 4] In clinical trials of propranolol versus placebo for prevention of ROP in preterm infants, there was no significant difference in arterial hypotension, bradycardia or bronchospasm requiring treatment or hypoglycaemia (glucose level <2.5 mmol/L). However, the only infants with these adverse events in the included trials received propranolol. Propranolol dosage in one trial (Filippi et al 2013 [5]) was reduced by 50% in infants of less than 26 weeks' gestation due to severe hypotension, bradycardia and apnoea in several extremely preterm infants. Meta-analysis from two trials did not indicate an effect of prophylactic oral beta-blockers on mortality or complications of preterm birth. [4] Meta-analysis of clinical trials of propranolol versus placebo for infantile haemangiomas found there was no significant difference in these serious adverse effects (5.3% versus 3.6% respectively).[1]

Tetralogy of Fallot cyanotic spells: A review of case series of patient with tetralogy of Fallot cyanotic spells found 4 of the 6 case reviews reported a decrease in the number of recurring cyanotic spells in at least 66% of the participants following introduction of beta-blockers. Side effects reported included bradycardia, wheezing and death. [19] There was insufficient dosage reporting, but one study of 35 patients between the ages of 2 and 30 months receiving propranolol between 2.0 and 4.0 mg/kg/day reported treatment was successful in 80%.[20] [LOE IV GOR D]

Phaeochromocytoma: This is rare in infants. Case series describe successful pre-operative management of hypertension with a sequential combination of phenoxybenzamine (alpha-blocker) (0.2 to 4 mg/kg/day) and propranolol (1 to 10 mg/kg/day).[21, 22]

Neonatal thyrotoxicosis: Beta-blockers (propranolol 2 mg/kg/day divided in 2 doses for 1–2 weeks) are effective at controlling the symptoms such as tachycardia, hypertension, and poor feeding.³³ Other suggested regimens included 8-hourly doses.³⁴⁻³⁷

Pharmacokinetics/pharmacodynamics:

Propranolol is highly lipophilic and undergoes first-pass metabolism by the liver with only ~25% of oral propranolol reaching the systemic circulation. Multiple pathways in the cytochrome P450 system are involved in propranolol's metabolism.[23]

	<p>Filippi et al 2013 [24] reported pharmacokinetic parameters at steady state in newborns treated with 0.5 mg/kg 6 hourly. The maximal (71.7 ± 29.8 ng/mL), minimal (42.2 ± 20.8 ng/mL) and average concentration (60.8 ± 25.0 ng/mL), time of maximal concentration (2.6 ± 0.9 hour) and area under the time-concentration curve (364.7 ± 150.2 ng/mL/hour) were similar to those observed in adults. In both dosing groups, elimination half-life was significantly longer (14.9 ± 4.3 and 15.9 ± 6.1 hours) and apparent total body clearance (27.2 ± 13.9 and 31.3 ± 13.3 mL/kg/min), lower than reported in adults, suggesting a slower metabolism in newborns. No differences were observed between newborns with different gestational age or different sex.</p>
<p>References</p>	<ol style="list-style-type: none"> 1. Novoa M, Baselga E, Beltran S, Giraldo L, Shahbaz A, Pardo-Hernandez H, Arevalo-Rodriguez I. Interventions for infantile haemangiomas of the skin. <i>Cochrane Database Syst Rev.</i> 2018;4:CD006545. 2. Lou Y, Peng WJ, Cao Y, Cao DS, Xie J, Li HH. The effectiveness of propranolol in treating infantile haemangiomas: a meta-analysis including 35 studies. <i>Br J Clin Pharmacol.</i> 2014;78:44-57. 3. Broeks IJ, Hermans DJ, Dassel AC, van der Vleuten CJ, van Beynum IM. Propranolol treatment in life-threatening airway hemangiomas: a case series and review of literature. <i>Int J Pediatr Otorhinolaryngol.</i> 2013;77:1791-800. 4. Kaempfen S, Neumann RP, Jost K, Schulzke SM. Beta-blockers for prevention and treatment of retinopathy of prematurity in preterm infants. <i>Cochrane Database Syst Rev.</i> 2018;3:CD011893. 5. Filippi L, Cavallaro G, Bagnoli P, Dal Monte M, Fiorini P, Donzelli G, Tinelli F, Araimo G, Cristofori G, la Marca G, Della Bona ML, La Torre A, Fortunato P, Furlanetto S, Osnaghi S, Mosca F. Oral propranolol for retinopathy of prematurity: risks, safety concerns, and perspectives. <i>J Pediatr.</i> 2013;163:1570-7 e6. 6. Korkmaz L, Bastug O, Ozdemir A, Korkut S, Karaca C, Akin MA, Gunes T, Kurtoglu S, Ozturk MA. The Efficacy of Propranolol in Retinopathy of Prematurity and its Correlation with the Platelet Mass Index. <i>Curr Eye Res.</i> 2017;42:88-97. 7. Sanghvi KP, Kabra NS, Padhi P, Singh U, Dash SK, Avasthi BS. Prophylactic propranolol for prevention of ROP and visual outcome at 1 year (PreROP trial). <i>Arch Dis Child Fetal Neonatal Ed.</i> 2017;102:F389-F94. 8. Ahuja RS, Ramakrishnan S, Kothari SS, Bhatt K, Gupta SK, Juneja R, Saxena A, Bahl VK. Propranolol in infants with ventricular septal defect with heart failure(VSD-phf study). <i>Annals of Pediatric Cardiology.</i> 2013;6 (1):105-6. 9. Buchhorn R, Hulpke-Wette M, Hilgers R, Bartmus D, Wessel A, Bursch J. Propranolol treatment of congestive heart failure in infants with congenital heart disease: The CHF-PRO-INFANT Trial. Congestive heart failure in infants treated with propanol. <i>Int J Cardiol.</i> 2001;79:167-73. 10. Alabed S, Sabouni A, Al Dakhoul S, Bdawi Y, Frobel-Mercier AK. Beta-blockers for congestive heart failure in children. <i>Cochrane Database Syst Rev.</i> 2016:CD007037. 11. Sanatani S, Potts JE, Reed JH, Saul JP, Stephenson EA, Gibbs KA, Anderson CC, Mackie AS, Ro PS, Tisma-Dupanovic S, Kanter RJ, Batra AS, Fournier A, Blaufox AD, Singh HR, Ross BA, Wong KK, Bar-Cohen Y, McCrindle BW, Etheridge SP. The study of antiarrhythmic medications in infancy (SAMIS): a multicenter, randomized controlled trial comparing the efficacy and safety of digoxin versus propranolol for prophylaxis of supraventricular tachycardia in infants. <i>Circ Arrhythm Electrophysiol.</i> 2012;5:984-91. 12. Hornik CP, Chu PY, Li JS, Clark RH, Smith PB, Hill KD. Comparative effectiveness of digoxin and propranolol for supraventricular tachycardia in infants. <i>Pediatr Crit Care Med.</i> 2014;15:839-45. 13. Bolin EH, Lang SM, Tang X, Collins RT. Propranolol Versus Digoxin in the Neonate for Supraventricular Tachycardia (from the Pediatric Health Information System). <i>Am J Cardiol.</i> 2017;119:1605-10. 14. ANZCOR Guideline 12.5 – Management of Specific Dysrhythmias in Paediatric Advanced Life Support. https://resus.org.au/wpfb-file/anzcor-guideline-12-5-management-of-spec-

dys-aug16-pdf/ 2016.

15. Brugada J, Blom N, Sarquella-Brugada G, Blomstrom-Lundqvist C, Deanfield J, Janousek J, Abrams D, Bauersfeld U, Brugada R, Drago F, De Groot N, Happonen JM, Hebe J, Yen Ho S, Marijon E, Paul T, Pfammatter JP, Rosenthal E. Pharmacological and non-pharmacological therapy for arrhythmias in the pediatric population: EHRA and AEPC-Arrhythmia Working Group joint consensus statement. *Europace*. 2013;15:1337-82.
16. Ravisankar S, Kuehn D, Clark RH, Greenberg RG, Smith PB, Hornik CP. Antihypertensive drug exposure in premature infants from 1997 to 2013. *Cardiology in the Young*. 2017;27:905-11.
17. Robinson RF, Nahata MC, Batsisky DL, Mahan JD. Pharmacologic treatment of chronic pediatric hypertension. *Paediatr Drugs*. 2005;7:27-40.
18. Mladenka P, Applova L, Patocka J, Costa VM, Remiao F, Pourova J, Mladenka A, Karlickova J, Jahodar L, Voprsalova M, Varner KJ, Sterba M. Comprehensive review of cardiovascular toxicity of drugs and related agents. *Medicinal Research Reviews*. 2018;38:1332-403.
19. Fanous E, Mogyorosy G. Does the prophylactic and therapeutic use of beta-blockers in preoperative patients with tetralogy of Fallot significantly prevent and treat the occurrence of cyanotic spells? *Interactive Cardiovascular and Thoracic Surgery*. 2017;25:647-50.
20. Garson A, Jr., Gillette PC, McNamara DG. Propranolol: the preferred palliation for tetralogy of Fallot. *Am J Cardiol*. 1981;47:1098-104.
21. Deal JE, Sever PS, Barratt TM, Dillon MJ. Pheochromocytoma - Investigation and management of 10 cases. *Archives of Disease in Childhood*. 1990;65:269-74.
22. Romero M, Kapur G, Baracco R, Valentini RP, Mattoo TK, Jain A. Treatment of Hypertension in Children With Catecholamine-Secreting Tumors: A Systematic Approach. *Journal of Clinical Hypertension*. 2015;17:720-5.
23. Drolet BA, Frommelt PC, Chamlin SL, Haggstrom A, Bauman NM, Chiu YE, Chun RH, Garzon MC, Holland KE, Liberman L, MacLellan-Tobert S, Mancini AJ, Metry D, Puttgen KB, Seefeldt M, Sidbury R, Ward KM, Blei F, Baselga E, Cassidy L, Darrow DH, Joachim S, Kwon EKM, Martin K, Perkins J, Siegel DH, Boucek RJ, Frieden IJ. Initiation and use of propranolol for infantile hemangioma: Report of a consensus conference. *Pediatrics*. 2013;131:128-40.
24. Filippi L, Cavallaro G, Fiorini P, Malvagia S, Della Bona ML, Giocaliere E, Bagnoli P, Dal Monte M, Mosca F, Donzelli G, la Marca G. Propranolol concentrations after oral administration in term and preterm neonates. *J Matern Fetal Neonatal Med*. 2013;26:833-40.
31. Australian Medicines Handbook. Accessed 05/09/2018: <https://amhonline.amh.net.au.acs.hcn.com.au/>
32. MIMSONline. Accessed 05/09/2018: <https://www.mimsonline.com.au.acs.hcn.com.au/>
33. van der Kaay DC, Wasserman JD, Palmert MR. Management of neonates born to mothers with Graves' disease. *Pediatrics*. 2016 Apr 1;137(4):e20151878.
34. LaFranchi S, Geffner ME, Hoppin AG. Evaluation and management of neonatal Graves' disease. *UptoDate online*. Accessed on 11 April 2019.
35. Ogilvy-Stuart AL. Neonatal thyrotoxicosis. *Neoreviews*. 2017 Jul 1;18(7):e422-30.
36. Markham LA, Stevens DL. A case report of neonatal thyrotoxicosis due to maternal autoimmune hyperthyroidism. *Adv Neonat Care*. 2003;3:272-82; quiz 83-5.
37. Smith C, Thomsett M, Choong C, Rodda C, McIntyre HD, Cotterill AM. Congenital thyrotoxicosis in premature infants. *Clin Endocrinol (Oxf)*. 2001;54:371-6.

Original version Date: 15/04/2019	Author: NMF Consensus Group
Current Version number: 1	Current Version Date: 15/04/2019
Risk Rating: Low	Due for Review: 15/04/2024
Approval by: As per Local policy	Approval Date:

Authors Contribution

Propranolol

Newborn use only

2019

Original author/s	David Osborn, Kenneth Tan, Srinivas Bolisetty
Evidence Review - original	David Osborn
Expert review	Drs Steve Cooper, Jonathan Forsey, Gary Sholler, Brian Darlow
Nursing Review	Eszter Jozsa
Pharmacy Review	Jing Xiao, Michelle Jenkins, Cindy Chen
ANMF Group contributors	Nilkant Phad, Himanshu Papat
Final editing and review of the original	Ian Whyte
Electronic version	Cindy Chen, Ian Callander
Facilitator	Srinivas Bolisetty